
 

  

 
United States Environmental Protection Agency 
Office of Wastewater Management 
Washington, DC 20460 

EPA-800-R-11-001 
November 2011 

Graywater Discharges from 
Vessels 



Graywater Discharges from Vessels Table of Contents 

i 
 

Table of Contents 
 

Page 

1 INTRODUCTION   .................................................................................................................... 1
1.1 What is Graywater?  ................................................................................................. 1
1.2 Regulatory Framework for Graywater Discharges   ................................................. 2

2 GRAYWATER CHARACTERISTICS   ......................................................................................... 6
[...]
Systems can be installed on vessels having a minimum of 25 passengers with a vacuum toilet system or 21 
passengers with a gravity system. The system can treat only sewage, commingled sewage and graywater, or 
graywater only.  If graywater only is treated, one source must be galley wastewater to provide sufficient 
BOD/organics for the microorganisms; however, pretreatment must be performed on galley water to 
remove grease and a macerator should always be installed as well. Systems are sized based on the specific 
influent BOD to the MBR and are therefore custom built for each particular vessel.   

There are approximately 300 EVAC MBRs operating throughout the world, however only 2 are being used 
in the United States; on a military vessel (TAG 66) and the other on an oceanographic vessel.  The systems 
have been installed on cruise ships and other non-US military vessels.  Shirley will email a list of vessel 
types and possibly contacts which the EVAC has been installed throughout the world.  EVAC systems may 
require a pretreatment that includes screening to remove items that can not be macerated.  Pretreatment 
systems are sold separately.  Treatment begins with initial maceration and flow/loading equalization.  
Effluent from equalization enters the two aerated membrane tanks where biological treatment removes 
BOD.  Effluent from the tank flows through membranes suspended in the tank.  The membranes are 
constantly scoured by the air bubbles in the tank, so physical cleaning is only required a couple times per 
year.  Sludge from the system is removed every 3 weeks to prevent excessive mixed liquor solids.  Sludge 
is placed in a separate tank for proper disposal. It is estimated that in a blackwater only system, 3% will 
become sludge. There is no disinfection system for the EVAC.  According to Shirley, the membrane 
systems produce an effluent that is free of bacteria.  Shirley directed ERG to the certification literature 
which indicted fecal coliform bacteria in the effluent from the 14-day IMO certification test were below 
detection. 
                                                 
1 IMO Resolution MEPC 159(55) has the following effluent limits:  25 mg/L BOD, 35 mg/L TSS, 125 mg/L COD, 
100 CFU/100 ml fecal coliforms, 0.5 mg/L TRC, and pH 6 to 8.5. 



  
According to Shirely, the system does require operator attention.  She indicated 2-3 hours per week to 
monitor sludge/solids levels.  Shirley also stated the system requires a constant flow with sufficient BOD 
for the organisms, and shutting down the system is not recommended.  She indicated that it can take 2 
weeks to grow sufficient bacteria for the system to be restarted.  The system can be tied to the ships 
controls so the operators can verify the systems are operating.  Systems are equipped with alarm systems to 
verify they are operating within the hydraulic parameters.  There is no monitoring equipment (e.g., turbidity 
meters, etc.) or other mechanisms to verify effluent quality that she was aware of.  However, the system 
detects pH and self-adjusts as needed.  
  
EVAC does not install equipment on vessels, but instead sells the certified systems to the ship 
builder/contractors.  They do assist with the initial system start-up but do not do follow-up system 
verification after startup. Shirley stated the systems are large and a significant footprint and weight bearing 
requirement is needed.  Retrofits can be done; however, it is typically done when the vessel is doing other 
types of major reconstruction.   
 
Shirley stated we could have an operating manual, however it can not be shared since it is CBI. ERG stated 
we can not take CBI information at this time and to not send the manual. 
 
 

  
  

 
 
 



Graywater Discharges from Vessels 
EP-C-09-020, Work Assignment 1-10, Subtask 2A 

  
Telephone Questions for Identified Type II MSD and AWTS Vendors 

Hamann AG – Filwatec US 
Oakland Park, Fl 

 
 
Contact:  Rudy Goeth  
Phone:  954 537 4735 
Date:  November 18, 2010 
  
ERG initially identified themselves as contractors to USEPA and explained that EPA was revisiting 
available information on Type II MSDs and Advanced Wastewater Treatment Systems for graywater as 
part of the reissuing the Vessel General Permit (VGP).  ERG also explained that any responses can be 
claimed as CBI, however we are not able to receive CBI information at this time, and that data that is not 
claimed as CBI can be used publicly without notice to Hamann AG. 
  
Overview: 
 
Hamann AG manufactures a U.S. Coast Guard (USCG)1 and IMO Resolution MEPC 159(55)2

  

 approved 
Type II MSD.  The system is not certified for continuous discharge in Alaska.  Systems can be installed on 
vessels having between 10 and 800 passengers to treat commingled sewage and graywater.  The system can 
not treat only sewage, or only graywater.  Hamman AG Type II MSDs have been installed primarily on 
mega yachts and small passenger vessels. None have been installed on ferries or cargo ships.  The new 
IMO Resolution MEPC 159(55) certified systems have not yet been installed on cruise ships, but they can 
be if a cruise ship has an interest. Graywater sources include showers and sinks, but not galley due grease 
problems.  The system treats bacteria, TSS, and BOD. It is not designed to treat ammonia or phosphorous.  

Hamann systems are physical/biological.  Sewage is initially macerated before entering a tank similar to a 
dissolved air flotation unit.  Air bubbles in the tank cause solids to float while providing dissolved oxygen 
for biological treatment.  Floated sludge from the system is collected and placed into a separate tank where 
it is either discharged outside 12 nm or shore-side. The system does not use membrane filters or chlorine. 
Effluent from the aeration tank passes into a UV light disinfection chamber.  Sea water does enter the 
system for pump seals and other processes (process water) which does dilute the wastewater.  Rudy had no 
idea how much seawater is actually added to the system as process water.  
  
According to Hamann, the system requires little to no operator attention.  Pumps, sludge skimmers, 
compressors and blowers operate continuously.  The system can be tied to the ships controls so the 
operators can verify the systems are operating. There are sensors/alarms for high level, pressure in the 
dissolved oxygen tank, UV light, and no effluent. There are no monitoring equipment (e.g., turbidity 
meters, etc.) or other mechanisms to verify effluent quality.  The system can withstand a week without 
flow, and requires less than 1 hour to restart the system. Hamann also stated the systems are modular and 
have been retrofit on vessels.   
  
Hamann does a retest of the system approximately 6 months after the unit has been installed on a vessel to 
verify its operating properly.  After that, periodic effluent testing is based on the any voluntary sampling 
done by the ships crew. Hamann did the initial IMO certification in a laboratory in Germany for their 
system, and Rudy stated that test data for certification was considered CBI and is therefore not available to 
ERG and EPA.   

                                                 
1[1] USCG has the following limits:  150 mg/L TSS and 200 CFU/100 ml fecal coliforms. 
2[2] IMO Resolution MEPC 159(55) has the following effluent limits:  25 mg/L BOD, 35 mg/L TSS, 125 mg/L COD, 
100 CFU/100 ml fecal coliforms, 0.5 mg/L TRC, and pH 6 to 8.5. 



Graywater Discharges from Vessels 
EP-C-09-020, Work Assignment 1-10, Subtask 2A 

 
Telephone Questions for Identified Type II MSD and AWTS Vendors 

Headworks Bio, Inc. 
 
Contact:  Graham Dempster 
Location: Victoria, BC 
Phone:  250-381-8850 
 
ERG initially identified themselves as contractors to USEPA and explained that EPA was revisiting 
available information on traditional Type II MSDs and Advanced Wastewater Treatment Systems (AWTS) 
for graywater as part of the reissuing the Vessel General Permit (VGP).  ERG also explained that any 
responses can be claimed as CBI; however, we are not able to receive CBI information at this time. Data 
that is not claimed as CBI can be used publicly without notice to Headworks Bio. 
 
Overview: 
 
Headworks Bio acquired the assets of Hydroxyl Services, Inc. in bankruptcy proceedings in 2009.  
Headworks Bio manufactures and sells the CleanSea advanced wastewater treatment system (AWTS) that 
has been type certified by both U.S. Coast Guard (USCG)1 and IMO Resolution MEPC 159(55)2

 

.  The 
CleanSea system is also approved for continuous discharge in Alaska by ADEC.  Systems are designed for 
large cruise ships with at least 1,000 passengers (500 to 3,000 m3/day flow).  The system is installed on the 
largest cruise ship in the world - Royal Caribbean’s Oasis of the Seas with 8,000 persons on board.  The 
system is currently operating on 10 large cruise ships: 7 Royal Caribbean cruise ships and 3 Celebrity 
cruise ships.  The system is a moving bed biological reactor (MBBR) and is designed for the removal BOD, 
COD, TSS, fecal coliform bacteria, and ammonia nitrogen.  The CleanSea system can treat all types of 
blackwater and graywater, including food pulper filtrate (i.e. food pulper wastewater that has been 
screened).  Systems can treat blackwater only or commingled blackwater and graywater; however, no one 
is only treating graywater with a CleanSea system according to Graham.  For example, on the Oasis of the 
Seas, 7% to 10% of flow to the treatment system is from blackwater, 50% is from hotel operations (sinks, 
showers, etc.), 15% from laundry, and the remaining volume (20% to 30%) are from other sources 
according to Mr. Dempster.  Headworks Bio has retrofit the CleanSea system on 7 large cruise ships to 
date. Mr. Dempster stated that since the systems are very large, they can only be retrofit onto vessels 
having existing advanced wastewater treatment systems; they can not be retrofit into spaces originally 
designed for traditional Type II MSDs that performed only maceration and chlorination.   

Treatment begins with initial solids removal using screens and dissolved air flotation (DAF).  Effluent from 
the DAF enters the MBBR system, which is an aerobic process containing thousands of polyethylene 
biofilm carriers suspended in mixed motion in the aeration tank.  The polyethylene carriers provide a 
surface for the heterotrophic and autotrophic bacteria to attach.  Effluent from the aerated MBBR tanks 
flows into dissolved air flotation tanks for solids removal, followed by optional mixed media filters to 
remove fine solids.  After final filtration, the effluent is disinfected using UV lamps.  The system is 
designed for nitrification to meet Alaska Water Quality Standards for ammonia.  To date, Headworks has 
not installed denitrification on a vessel, but they are currently looking into the issue due to the new Baltic 
States requirements for total nitrogen removal.   
 
 

                                                 
1 USCG has the following limits:  150 mg/L TSS and 200 CFU/100 ml fecal coliforms. 
2 IMO Resolution MEPC 159(55) has the following effluent limits:  25 mg/L BOD, 35 mg/L TSS, 125 mg/L COD, 100 CFU/100 ml 
fecal coliforms, pH 6 to 8.5. 
 



Graywater Discharges from Vessels 
EP-C-09-020, Work Assignment 1-10, Subtask 2A 

  
Telephone Questions for Identified Type II MSD and AWTS Vendors 

Owens Manufacturing and Specialty Co. 
  

Contact:  Stephen (New Owner) 
Phone:  800-639-2744 
  
ERG initially identified themselves as contractors to USEPA and explained that EPA was revisiting 
available information on Type II MSDs and Advanced Wastewater Treatment Systems for graywater as 
part of the reissuing the Vessel General Permit (VGP).  ERG also explained that any responses can be 
claimed as CBI, however we are not able to receive CBI information at this time, and that data that is not 
claimed as CBI can be used publicly without notice to Owens Manufacturing. 
  
Overview: 
 
Owens Manufacturing and Specialty Company manufactures U.S. Coast Guard (USCG)1 and IMO 
Resolution MEPC 159(55)2

  

 approved Type II MSDs.  Systems can be installed on vessels having between 3 
and 350 passengers when treating only sewage, and between 1 and 120 passengers when treating 
commingled sewage and graywater.  Owens Type II MSDs have been installed primarily on tug boats, lift 
boats, drilling vessels, tow boats and very few ferries, but not cruise ships.  The system is capable of 
treating only sewage, or commingled graywater/sewage at a ratio of 2 to 1 by volume.  The system is not 
capable of treating only graywater.  Graywater sources include showers, sinks, galley and some ground 
food waste.  Grease should be removed from graywater sources before entering the system. The system 
treats bacteria, TSS, and BOD. It is not designed to treat ammonia or phosphorous.  

Owens’s systems are biological.  Sewage enters into a catch basin where large non-biodegrabable items are 
filtered out.  Sewage then enters an aeration chamber where air is forced through a diffuser.  Bacteria 
present in the aeration chamber digest solids and organic matter.  Wastewater is then transferred to a solids 
settling chamber, where the heavier solids settle.  These are directed back to the aeration chamber for 
further treatment.  Floating solids are also captured using floating airlift skimmers, and are transferred back 
to the aeration chamber for further treatment.  Wastewater is transferred over baffles and weirs into a 
chlorine contact chamber (tablet calcium hypochlorite) for 30 minutes. Treated effluent passes through a 
carbon bed to remove residual chlorine before discharge overboard.  Sludge generated onboard is not 
processed, but is held for either discharge at sea or discharge to a land-based treatment system. 
  
According to Owens, the system requires little to no operator attention.  Blowers on the system provide 
aeration on a 15 minute on-off cycle, and the blower system should remain operational, even when there is 
no flow to the system.  Owens stated the system can withstand a period of approximately 4 days without 
flow.  Owens also stated the systems have been retrofit on vessels, typically to replace existing MSDs. 
  
Owens recently developed data for recertification of the Type II MSD to the IMO Resolution MEPC 
159(55) standards; however, Stephen stated that test data for recertification was considered CBI and is 
therefore not available to ERG and EPA.   

  
  

 
 
 
                                                 
1 USCG has the following limits:  150 mg/L TSS and 200 CFU/100 ml fecal coliforms. 
2 IMO Resolution MEPC 159(55) has the following effluent limits:  25 mg/L BOD, 35 mg/L TSS, 125 mg/L COD, 
100 CFU/100 ml fecal coliforms, pH 6 to 8.5. 



Graywater Discharges from Vessels 
EP-C-09-020, Work Assignment 1-10, Subtask 2A 

  
Telephone Questions for Identified Type II MSD and AWTS Vendors 

Red Fox Environmental Services, Inc.  
Youngsville, LA 

 
Contact:  Brooks  
Phone:  337 856 3709 
Date:  November 16, 2010 
  
ERG initially identified themselves as contractors to USEPA and explained that EPA was revisiting 
available information on Type II MSDs and Advanced Wastewater Treatment Systems for graywater as 
part of the reissuing the Vessel General Permit (VGP).  ERG also explained that any responses can be 
claimed as CBI, however we are not able to receive CBI information at this time, and that data that is not 
claimed as CBI can be used publicly without notice to Red Fox Environmental Services. 
  
Overview: 
 
Red Fox Environmental Services manufactures U.S. Coast Guard (USCG)1and IMO Resolution MEPC 
159(55)2

  

 approved Type II MSDs.  Systems can be installed on vessels having between 3 and 1,250  
passengers when treating only sewage, and between 1 and 500 passengers when treating commingled 
sewage and graywater.   Red Fox Type II MSDs have been installed primarily on tug boats, drilling vessels, 
tow boats and ferries and pleasure yachts, but not cruise ships.  The system has been installed on about 